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How to use this Standard Treatment Protocol 
of] :t/Lo pkrf/ k4lt k'l:tsf s;/L k|of]u ug]{ < 

 

of] :tl/o pkrf/ k4lt (protocol) k"l:tsfsf] k|of]u ;DaGwdf k|of]ustf{sf] ;'ljwf tyf o;sf] 
clwstd pkof]usf] nflu oxfF ;fdfGo hfgsf/L k|:t't ul/Psf] 5 . o; k'l:tsfsf] ;Dk"0f{ laifo 
;"lrnfO{ 5 efudf laeflht u/L ;f]sf] k|of]u ;DaGwdf lgDgfg';f/ hfgsf/L lbOPsf] 5 .  

efu Ps dfgl;s :jf:Yo (Mental Health) 

o; efudf dfgl;s :jf:Yosf ljifodf ;fdfGo hfgsf/L ;d]l6Psf] 5 . o;af6 :jf:YosdL{x?n] 
dfgl;s :jf:Yosf] dxTj tyf cfjZostfnfO{ a'‰g ;Sg' x'g]5 .  

efu b'O{ b]vL efu 5 dfgl;s :jf:Yo ;d:of, pkrf/ k4ltx? (Treatment Protocol for 
mental illness) 

o; v08df rf/a6f dfgl;s :jf:Yo ;d:ofsf af/]df ljlzi6s[t ?kdf kl/eflift ul/Psf] 5 . 

lt :jf:Yo ;d:of÷l8;c8{/x?sf] nIf0f,] pkrf/k4ltx?, cf}iflwsf] dfqf (dose), k6s / cjlw 
(Frequency), :ki6 ?kdf pNn]v ul/Psf] 5 eg] dgf];fdflhs x]/rfxsf] af/]df ;d]t :ki6 
v'nfOPsf] 5 . To;sf] ;fy;fy} ;f/f+;df ˆnf] rf6{df ;d]t v'nfOPsf] x'gfn] rf6{dfq x]/]/ klg 
;]jf k'¥ofpg ;lsG5 . rf6{ cfkm}n] lk|G6 u/]/ /fv]/ jf lrGx nufP/ ;lhn} x]g{ ;lsG5 .  

efu ;ft cf}iflw tyf clen]lvs/0f ;DaGwdf hfgsf/L (Information on Medication and 
Documentation): 

o; v08df cf}iflw ;]jf (Pharmacological) sf] ;DaGwdf dxTjk"0f{ hfgsf/Lx? lgDgfg'zf/ 
lbOPsf 5g\ .  

!= cf}iflw tyf dfqf ;DaGwdfM cf}iflwsf] gfd, agfj6 / dfqf -ao:s tyf afns_  tyf 
;]jglalw (Name, dose frequency, Route of Administration) af/] hfgsf/L /x]sf 5g\ .  

@= cf}iflwaf6 x'g ;Sg] ;Defljt k|ltlqmofx? (Side Effects) / cf}iflwsf] k|of]u al~rt ug{'kg]{ 

cj:yf -Contraindications) cf}iflwsf] gsf/fTds c;/ (Adverse Drug Reaction-
ADR)  / cGTodf :jf:Yosld{x?n] k|of]u ug]{ clen]lvs/0f kmf/fd ÷lk|l:sK;g ;d]t lbO{Psf] 
5 .  

  



 
 
 
 

Part One: 
MENTAL HEALTH 
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biological, psychological and social factors as a cause.  

General guideline for evaluation and treatment of people with mental illness: 

1. Whenever possible, arrange for a private, comfortable setting to talk to the patient. 

2. Provide enough time to hear about the patient’s problems and listen attentively. 

3. Ensure that the communication is clear, non- judgmental, empathic, and respectful. 

4. Be sensitive when private and distressing information (suicide, abuse) is provided. 

5. Maintain confidentiality. Confidentiality can only be broken when there is risk of harm 

to self or others. 

6. Information provided by the family members should also be taken into consideration 

while making a diagnosis.  

7. Always evaluate for the possibility of physical illness. 

8. Always perform general physical evaluation. 

9. Manage or refer for any concurrent medical conditions. 

10. Enquire about psychosocial stressors and assist in providing psychosocial support. 

11. Explain about the nature of illness, side effects of the drugs and total treatment 

duration to the patient and family members (when appropriate). 

12. After initiating treatment, advise for frequent follow up visits as drug dose needs to be 

adjusted based on the efficacy and side effect of drugs. 

13. Maintain records of the patients seen accordingly in the HMIS forms. 

What to advise both the patient and family members of people with mental 
illness: 

1. Mental illness is caused by the interplay of biological, psychological and social factors. 

It can happen to anybody. Having mental illness does not indicate laziness, lack of will 

power, being possessed by evil spirits, or being punished for their sins. 

2. Mental illnesses are not communicable. 

3. Mental illness is an illness like any other and can be treated effectively in large portion 

of the ill population. 

4. Marriage is not a treatment for any kind of mental illness. 

5. Family and social support improve the chances of recovery. 

6. Maintaining a daily routine especially for sleep, eating and physical exercise is very 

helpful. 

7. Involvement in family and social activities is beneficial.  

8. Regular follow up in health center is very essential to provide quality care. Medications 

are largely safe and can be taken regularly as prescribed. Except diazepam (a 

benzodiazepine drug) no other drugs mentioned in this protocol are addictive in nature. 

9. Continue with regular educational and occupational activities as far as possible.  
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Advice to family members: 

1. They need to provide constant support to the patient, especially for regular follow up 

and treatment adherence. 

2. If there is risk of self-harm and suicide, it should be taken seriously and brought to the 

health center/ hospital. Suicidal precautions should be well explained. 

3. If medications are prescribed, family members should ensure the intake of medications 

by patients. When there is risk of suicide, medications should be kept securely preferably 

locked. 

Psychosocial management: 
1. Family can play an important role in the treatment of people with mental illness. 

2. General care and support provided by the family and community is beneficial for the 

patient. 

3. Even when formal support groups are not available, getting involved in community 

events, local club activities, and local community groups can boost patient’s morale. 

When to refer to the nearest health facility with psychiatric care: 

1. When patients are of older age, children (except epilepsy), pregnant, and lactating 

mothers). 

2. When recommended drug dosing is not effective. 

3. When there are other co-morbid illnesses. 

4. When there are side effects for which treatment is not possible at the health 

center/hospital. 

  



 
 
 
 

Part Two: 
DEPRESSION 

 
 
 
 



Standard Treatment Protocol (STP) for Mental Health Services into Primary Health Care System              Page | 5  
 

Depression 

There are many types of disorders of mood (emotion) like unipolar depression, bipolar 

affective disorder, etc. Among them, unipolar depression is a very common presentation in 

primary health care set-up. For the sake of simplicity, unipolar depression will be referred as 

depression from this point on. 

Core symptoms: 

1. Depressed mood for most time of the day for most of the days 

2. Loss of interest or pleasure in previously pleasurable activities 

3. Easy fatigue or decreased energy 

Other features: 

1. Feelings of guilt  

2. Feelings of worthlessness  

3. Poor attention and concentration 

4. Low confidence and self-esteem 

5. Negative view of the future 

6. Ideas or attempts of suicide 

7. Poor sleep 

8. Poor appetite 

To diagnose a case of depression: 

At least 2 core symptoms and at least 3 other symptoms need to be present for at least 2 
weeks. 

Rule out other physical conditions that can mimic symptoms like depression, such as- 

anemia, malnutrition, thyroid disorders, and medication reaction (steroids, Oral 

Contraceptive Pills, statins, some anti-hypertensives). If any of these are present, manage 

them first before starting medication for depression. Refer when management for this 

condition is not possible from the health center. 

Rule out the presence of manic episode in the past. If there are symptoms like extremely 

expansive, elated or irritable mood, increased activity and extreme talkativeness, flight of 

ideas, decreased need for sleep, grandiosity, extreme distractibility or reckless behavior for a 

duration of at least a week, mania should be suspected and the patient should be referred 

for further management. 

Special considerations: 

It is very common in general health clinics for patient with depression to present with 

multiple physical complaints like non-specific aches and pains, dizziness, tingling (jham-

jham) sensation of body. Prescription of multi-vitamins without elaborate history taking is 

not fruitful for the patient.  
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Depression can also be seen in children and old age population. These cases need to be 

referred whenever possible as special considerations need to be taken during management. 

If the symptoms of depression start during pregnancy, within a month of delivery of a child 

(post-partum depression) or in a lactating mother, they need to be referred for further 

management. When people are currently exposed to severe adversity (eg. grief), symptoms 

may be similar to depression, there should be impairment in daily functioning to make a 

diagnosis of depression. 

Risk of suicide:  

Risk of suicide needs to be assessed in every person suspected of having mental health 

issues. It should always be asked when depression is suspected as a large portion of 

suicide is caused due to underlying depression. It is not true that asking about suicide 

initiates a person to commit suicide. Always ask about suicidal ideas/thoughts, plan or 

previous suicide attempts. Inform family members about risk of suicide and ask for close 

monitoring of the patient, including removal of harmful objects. Serious risk of suicide is an 

indication for admission, so refer to a hospital with psychiatric care. 

Management of depression: 

Note: Re-confirm that there is no past history of mania before starting anti-

depressants 

Management with antidepressants (SSRI- Selective Serotonin Reuptake 

inhibitor): 

Capsule Fluoxetine 10 mg should be started in the morning, after food and increased to 

20 mg after a week. Evaluate after 6 weeks and continue same dose if symptom of 

depression start decreasing. If there is no change in the symptoms even after 6 weeks, 

patient should be referred.  

For MBBS doctors: Dose of Fluoxetine can be gradually increased by 10 mg every 6 weeks 

for a maximum up to 40 mg. It is important to wait for 6 weeks at every dose to assess 

the effectiveness of the dose. Refer if treatment seems ineffective even at 40 mg/day. 

• When insomnia or severe restlessness is present: Add Tab. Diazepam 5mg PO HS along 

with fluoxetine. Decrease the dose to 2.5mg after 1 week and then stop Diazepam 

within 2 weeks. Do not give diazepam for more than 2 weeks. 

• Stop the medication and refer whenever there are symptoms of mania. 

Total duration of treatment: 

Medication should be given for 9 more months after the symptoms improve significantly. 

Decrease the dose by 10 mg every 4 weeks and stop the medication. If symptoms restart, 

refer.
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Side effects of Fluoxetine: 

Common 

Side effects  

Restlessness, nervousness, insomnia, anorexia gastrointestinal 

disturbances, headache, sexual dysfunction 

Serious side 

–effects 

marked / prolonged akathisia , bleeding abnormalities in those who 

regularly use aspirin and other non-steroidal anti-inflammatory drug 

Refer in case of prolonged or serious side-effects. 

Psychosocial management: 

If symptoms are present but not enough to make a diagnosis of depression, psychosocial 

support itself may be enough for treatment. Even when medications are started, 

psychosocial support needs to be provided to the patient. 

Advice to patient and family members relating to depression: 

1. Symptoms of depression are not a result of patient’s laziness or lack of effort. It is a 

disease and the symptoms cannot be controlled by patient’s will-power. 

2. Mention of suicidal ideation should always be taken seriously and immediately followed 

up.  

3. Patient should be encouraged to continue regular sleep routine and physical activity 

routine. 

4. Patient should also be encouraged to take part in activities that they used to enjoy even 

if they do not currently do so. 

5. Treatment is effective in most of the patients, but will take a few weeks to show the 

desired effects. 

6. Ensure the intake of medications  

Addressing the current psychosocial stressors: 

1. Provide the opportunity for the patient to talk about their current stressors. Ask them 

about their understanding of the cause of the stressors. 

2. If there are issues of abuse, contact local centers/ resources to try to manage it. 

3. Help the patient to cope with  the current stressors. Involve the support system that the 

patient already has, such as- friends, family or local groups. 

4. Encourage moderate physical activity (Example: 45 minute walk, 3 times a week). Find 

out the daily activity of the patient and advice physical activity accordingly. It can be 

started with shorter duration of activity which can gradually be increased. 
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Part Three: 
EPILEPSY 
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Epilepsy 

Epilepsy is a chronic condition, characterized by recurrent unprovoked seizures in a 

timeframe of longer than 24 hours. It has several causes; it may be genetic or may occur in 

people with past history of birth trauma, brain infection or head injury. In many cases no 

specific cause may be identified.  

Seizures are caused by abnormal, excessive electrical activity in a group of brain cells. 

Seizures can be convulsive or non-convulsive. Non convulsive seizure may have symptoms 

like change in awareness, behavior, emotion or senses (such as taste, smell, vision or 

hearing) which are similar to mental health conditions and may be confused with them.   

Convulsive seizure is associated with greater morbidity and mortality. This section will 

only deal with Generalized Tonic Clonic Seizures (GTCS) which are easier to diagnose 

and treat at primary care level. 

Symptom profile of Generalised Tonic Clonic Seizure (GTCS): 

Pre-ictal stage: Aura might be present in some cases with some uneasiness, autonomic or 

sensory symptoms which precedes the ictal stage, usually few minutes before the seizure 

starts. 

Ictal stage: Tonic muscle contraction of whole body with loss of consciousness may cause 

the person to fall. It is followed by a clonic phase with alternating rigidity and relaxation of 

muscles. There will be jerky movement of muscles associated with frothing of saliva, and 

sometimes bowel and bladder incontinence. There will be up-rolling of eye and injuries may 

be sustained in the tongue and lip. This stage will last for a few minutes. It the duration 

exceeds 5 minutes, status epilepticus needs to be considered and referral advised. 

Post-ictal phase: After the tonic, clonic phase the patient may sleep or have a period of 

confusion and drowsiness. Patient may wake up with headache or bodyache. Post ictal 

phase may usually last up to an hour. 

To diagnose epilepsy: 

There should be at least 2 episodes of unprovoked seizures. Fever, meningeal signs, head 

trauma, metabolic abnormality and substance use or withdrawal should have been evaluated 

and ruled out (Referral is needed for seizure due to such acute causes). 
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Special considerations: 

At least one specialist visit and neuro-imaging is recommended if feasible. Focal Seizures: 

Any seizure involving a focal part of the body needs to be referred for thorough evaluation. 

Febrile Seizure: Febrile seizure should be managed conservatively. 

Pregnancy:  Look for signs of eclampsia and then refer. 

Absence seizures: Some children may have episodes of seizure where they will look as if 

they are daydreaming for few seconds with alteration of consciousness. Refer if absence 

seizure is suspected. 

Refer when: FOCAL SEIZURE, younger than 2 years of age, or regression of developmental 

milestones seen in children, and pregnant females. 

Pharmacological management: 

Acute Seizure Management: 

1. Check and maintain airway, breathing and circulation of the patient. 

2. Protect the person from injury (Holding and restraining the patient tightly to prevent 

convulsive movement can cause fracture so should not be done).   

3. Put the patient in left lateral position to prevent aspiration  

4. Do not put anything in the patient’s mouth  

5. Give IV Glucose slowly: 30 drops/min 

For Adults – Start IV Diazepam 10mg slowly (Over 10 minutes)  

For Children– IV Diazepam 0.2-0.5mg/kg slowly, for a maximum up to 10mg 

If there is no IV access DO NOT GIVE IM, instead give the same dose PER RECTAL (Push 
the drug per rectal after removing the needle from the syringe which has been prepared for 
IV administration). 

Status Epilepticus (Seizure lasting more than 5 minutes, or recurrent seizures 
without regaining of consciousness in between the episode of seizures): 

Dose of Diazepam can be repeated after 10 minutes of first dose, then referral is advised. 

Maintenance with anti-epileptic medication: 

1. Initiate treatment with only one drug. 

2. Start with low dose and slowly increase to the maintenance dose (start low, go slow) 

3. Ask the patient and family members to maintain a record of seizure events in systematic 

manner (seizure diary) 

Maintenance can be done with Tablet carbamazepine: 

Dose given 2 times a day 

Starting dose:  

Children: 5 mg /kg /day  
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Adult: 200 mg / day  

Maintenance dose: (Gradually increase from the starting dose to reach the maintenance 
dose over a week) 

Children: 10 – 30mg / kg / day (Refer to MBBS doctors if dose needs to exceed 
800mg/day) 

Adult: 400 – 800 mg / day (For MBBS doctors: Can be increased up to 1400mg/day) 

Maintenance can be done with Tablet sodium valproate: 

Dose given 2 times a day 

Starting dose:  

Children: 15-20 mg /kg /day  

Adult: 400 mg / day  

Maintenance dose: (Gradually increase from the starting dose to reach the maintenance 
dose over a week) 

Children: 15- 30 mg / kg / day (Refer to MBBS Doctors if dose needs to exceed 

1200mg/day) 

Adult: 400 – 1200 mg / day (For MBBS Doctors: Can be increased to a maximum of 

2000mg/day) 

NOTE: Prescribe tablet Folic acid 5mg daily along with anti-epileptics especially if 
it is women of childbearing age 

If there is recurrence of seizure when maintenance dose has been reached: 

Ask about any missed drug doses, alteration in sleep or eating pattern, any other physical 

illness or stressful life events. 

If no such events have taken place, drug dose can be increased within the range of 

maintenance dose. 

If seizure does not stop with the upper range of maintenance dose, refer. 

Treatment duration: 

Continue for at least 2 more years from the date of last seizure. 

While discontinuing the drug after 2 years, medication can be gradually decreased in dose 

every 2-4 weeks and stopped within 2 months. 

If patient had already been treated with antiepileptic drugs in the past too, longer duration 

of treatment is needed, referral may be needed. Some need lifelong treatment. 
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Side effects of carbamazepine: 

Common Side 

effects  

Blurred vision, diplopia (double vision), ataxia (staggering gait), 

gastrointestinal side effects 

Serious side –effects 

 

Bone Marrow depression: If patient gets fever or repeated 

infections, anemia, bleeding problems, stop drug immediately and 

refer to hospital. 

Skin Rashes: Stop the drug immediately and refer.   

 

Side effects of sodium valproate: 

Common 

Side effects  

Nausea, Sedation, tremor (dose dependent), transient hair loss, weight 

gain, hepatic dysfunction, gastrointestinal side effects 

Serious side 

–effects 

Confusion, Thrombocytopenia, leucopenia, red blood hypoplasia, 

pancreatitis, appearance of jaundice/ fulminant hepatic failure: 

refer 

Advice to patient and family members relating to epilepsy: 

1. Epilepsy is a neurological condition. It is not contagious. 

2. Medicine should be taken regularly and at the same time every day without missing a 

single dose. 

3. Activities like cooking in open fire, swimming alone, driving, climbing high up, working 

with heavy machinery and going to places with flash lights should be avoided. 

4. Children with epilepsy should be allowed to continue school. 

5. Using alcohol or any addictive substances should be avoided. Sleeping and eating 

routinely is advised. 

 
Precaution to be taken at home in case a seizure occurs 

1. Lay the person down, on their side and in a safe space (recovery position/ left lateral 

position). 

2. Make sure that the person is breathing properly. 

3. Do not try to restrain or put anything in the person during seizure 

4. Stay with the person until he/she gains consciousness. 
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Illustration of Recovery Position to be kept in case of Acute Seizure: 
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Part Four: 
PSYCHOSIS 
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Psychosis 

It is a kind of severe mental disorder which is characterized by distortion of thinking and 

sensory perceptions. It can also have inappropriate or narrow range of emotion. There is a 

loss of touch with reality. 

Symptoms: 
• Delusion: These are false beliefs which are so fixed that the patient will continue 

believing in them even when proofs are provided against it. These beliefs cannot be 

explained on the basis of patient’s socio-cultural or educational background. For 

example: Belief that people are trying to harm him/her, belief that the spouse is 

unfaithful to them, belief that people are spying on them, etc. 

• Hallucination: These are sensory perceptions even in the absence of a stimuli (while 

awake and conscious). For example: hearing voices when no-one is speaking, seeing 

things when nothing is actually present. 

• Incoherent or disorganized speech 

• Disorganized behavior 

• Social withdrawal and neglect of usual responsibilities at home, work or social activities  
 

To diagnose a case of psychosis: 

At least 2 or more symptoms from the above list should be present persistently  

Special considerations: 
 

Delirium, drug/alcohol intoxication or withdrawal, head trauma, side effects of medicines, 

infectious disease (such as- malaria, encephalitis, HIV etc.) should always be ruled out as 

acute organic causes can also show psychotic symptoms. Treatment of the primary medical 

condition should be done immediately and referred when needed. 
 

Referral is needed in: 
Children,  elderly, pregnant or lactating mother. 

Psychotic symptoms present with depression or mania.  

Pharmacological management with antipsychotic medication: 

Start with Tab Risperidone 1mg PO HS, increase to 1mg PO BD after 2 days. Evaluate the 

improvement after 4 weeks. If symptoms have started improving, continue the same dose. 

If symptoms are not improved, dose can be improved up to 2mg PO BD. (Typical effective 

dose is 2-4 mg per day).  

Refer if symptoms still not improved. 

  



Standard Treatment Protocol (STP) for Mental Health Services into Primary Health Care System              Page | 16  
 

Treatment Duration 

If it is the first episode of psychosis: Continue treatment with regular follow-ups for at least 

1-2 years after the resolution of symptoms. 
 

Risperidone can be tapered gradually and stopped. Current dose is decreased to half the 

dose for 2 more weeks, then stopped if no significant distress is noticed. If possible, it is 

advised to consult with a psychiatrist while attempting to decrease or discontinue the drug. 
 

If it is a case of recurrence of psychosis or chronic psychosis, treatment for longer duration 

is needed. Consultation with a psychiatrist is needed. Follow up at the primary health care 

level during routine maintenance can be done. 

Side effects of Risperidone: 

Common Side effects  

Dry mouth, dizziness, weight gain G.I disturbance,  
EPS (Tremor, rigidity, akathsia) weight gain, increased prolactin level (breast engorgement, 
galactorrhoea, amenorrhoea, gynaecomastia), Sexual dysfunction 

Serious side –effects 

Acute dystonia, Tardive dyskinesia 
 

For the treatment of Extra Pyramidal Syndrome (EPS) or Acute Dystonic 

Reaction: 

If possible, dose can be slightly reduced. 

Add Tablet Trihexyphenidyl 2mg TDS immediately. Continue for 6 weeks. After 6 weeks 

decrease the dose to BD for 1 week, then stop.  

If symptoms recur or are severely distressing, refer to higher center. 

For acutely agitated patients: 
 

Tablet/Injection Diazepam 5-10 mg can be given for symptom control.  

Severely agitated and violent patients usually require admission and hence need referral to a 
hospital with psychiatric care. 

Psychosocial management: 

Patient with psychosis are at high risk of human rights violation. They need constant 

psychosocial support for a good recovery. 
 

Advice to patient and family members: 
 

1. This is a disorder like any other and people can recover with the aid of medication. 

2. Following routine activities and being involved in family and social activity helps in the 

recovery process. 

3. Physical activity should be done regularly. 

4. Medication needs to be taken regularly. 

5. Follow up needs to be done regularly. 
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Advice to family members relating to psychosis: 
 
 

1. Delusional beliefs and unusual experiences of patients should neither be challenged nor 

supported. Doing so might increase chances of confrontation and increase agitation in 

patients. 

2. Patients with psychosis may not believe that they are ill. 

3. Patients’ actions are a result of illness and not under their control. 

4. Risk of self-harm, harm to others and suicide should be considered seriously during 

acute stage. Admission might be needed in some.   

5. Family should avoid expressing constant criticism and hostility towards the patient. This 

hampers recovery process severely. 

6. Involving in community and social activity is very beneficial for the patient. 

7. Being involved in a job or meaningful activity is advised. But high stress working or living 

environment may hamper recovery.  
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Part Five: 
ANXIETY DISORDER 
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Anxiety disorder 

Anxiety Disorder is one of the most common disorder with which patients present to a 

primary health care set-up. We are referring to Generalized Anxiety Disorder in this 

document which is the most common type of anxiety disorder. 

Symptoms of anxiety disorder: 

• Generalised and persistent anxiety (i.e. anxiety occurring everywhere “free floating”) 

• Apprehension (worries about future misfortunes, feeling "on edge", difficulty in     

concentrating, etc.) 

• Motor tension (restless fidgeting, tension headaches, trembling, inability to relax) 

• Autonomic overactivity (lightheadedness, sweating, tachycardia or tachypnoea, 

epigastric discomfort, dizziness, dry mouth, etc.). 

• May be accompanied by irritability, disturbed sleep, increased emotional sensitivity etc. 

To diagnose a case of anxiety disorder: 

Most of the symptoms listed above should be present on most days for at least several 

weeks at a time, and usually for several months affecting daily activity and behavior. 

Neurological disorders, cardiac diseases, anemia, thyroid disorders, nutritional deficiency 

states, hypoglycemia, febrile illness/chronic conditions, alcohol and drug withdrawal should 

be ruled out. If any physical cause is suspected, referral needs to be considered. 

Special considerations: 

It is very common in general health clinics for patient with anxiety disorder to present with 

multiple physical complaints like non-specific aches and pains, dizziness, tingling (jham-

jham) sensation of body. If a patient has multiple healthcare center visits, has been 

evaluated multiple times with all the relevant investigations which are normal, anxiety 

disorder needs to be considered and thorough evaluation done. 

Management of anxiety disorder 

Psychosocial management: 

1. If only few of the symptoms are present and it has not caused impairment in daily 

functioning, psychosocial support and relaxation techniques itself may be enough for 

treatment. 

2. Even when medication is started, psychosocial support needs to be provided to the 

patient. 
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Advice to patient and family members: 

1. Continuing daily routine activities is helpful. 

2. Physical exercise should also be done regularly. 

3. Learning relaxation techniques and doing them in stressful situation helps relieve the 

symptom. See below for further details. 

Pharmacological management with anti-depressant drugs: 

Start Cap. Fluoxetine 10mg PO OD. If there are no signs of improvement even after 4-6 

weeks, dose can be increased to 20 mg/day. If still not improved with 20 mg/day after 4-6 

weeks, referral may be needed. 

For MBBS doctors: Dose can be increased up to 40 mg/day, with careful 

assessment of drug efficacy every 4-6 weeks 

Consultation with psychiatrist can be done to increase dose more than 20 mg, after which 

regular follow up for maintenance phase can be done from primary health care set-up itself. 

For more information on fluoxetine, refer to the section on depression. 

Diazepam can also be added for initial 2 weeks as in depression when insomnia 

or restlessness is present. 

Total duration of treatment: 

Treatment for 4-6 weeks then follow up, if symptoms have started improving continue 
same dose. 

Continue the medicine for at least 9-12 months after the symptoms have improved 

significantly. 

Conversion disorder 

Sometimes symptoms resembling neurological disorders may have psychological etiology. 

Among them Psychogenic Non Epileptic Seizures (PNES) are very common in Nepal. Patient 

will become unresponsive- sometimes for hours, but physical evaluation and investigations 

will show everything to be normal. These kind of unresponsive episodes usually DO NOT 

occur after falling asleep and will rarely have injury associated. They usually occur in specific 

set-up, for example only at school, only after stressful situations, etc.   

Different set of symptoms might be present like  

• Paralysis, blindness and mutism are most common symptoms. 

• Sensory symptoms: anesthesia and paresthesia Unilateral or Bilateral 

• Motor symptoms: abnormal movement, gait disturbance, weakness, paralysis. 

• Seizure like episode 

• Depression and anxiety disorder symptoms often accompany the symptoms of 

Conversion Disorder. 
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• Secondary gain: miss/avoid work, gain attention/ sympathy but unconsciously 

Special considerations: 

It is advisable to rule out any neurological condition from a higher center when there is 

doubt. Subsequent management can be done from the primary health care set-up when 

neurological conditions have been ruled out. 

Differences between true seizure and PNES (Conversion Disorder) 

Seizure PNES (Conversion Disorder) 

Typical symptom presentation that is similar 
in every episode 

Symptom presentation may change from 
episode to episode 

Lasts mostly for a number of minutes Lasts mostly for a number of hours 

Can occur even during sleep Does not usually occur after during sleep 

Bowel, bladder incontinence may be present Bowel, bladder incontinence is usually not 
present 

Injuries may be sustained during the 
episodes 

Injuries are generally not sustained 

 

Management of conversion disorder: 

Psychosocial management: 

Conversion disorders are mostly managed by counseling and psychological methods. 

Conversion disorders have some underlying stressors of life which the patient is having 

difficulty managing. In case of vulnerable groups like women and children, sometimes 

collaboration with welfare organizations may be needed. In most of the cases, we can help 

the patients by talking about problem solving techniques and relaxation techniques. 

Advice to patient and family members relating to conversion disorder: 

1. This is a non-lethal disorder and cannot by itself cause any long term consequence or 

disability.   

2. If any such episodes occur, the patient should be kept in a private and peaceful area. 

Crowd should not be allowed to disturb the patient and no interactions or discussions 

should be attempted with the patient during such episodes. However, when the patient 

is able to communicate, a conversation with trusted family members or care-takers 

should be initiated to know about the stressor and what needs to be done about such 

stressors. Secondary gain should be cut down. 

3. When it occurs in a group of people like in school children, the management steps are 

the same as for individual cases. It should be kept in mind that whenever possible, in 

cases of such mass conversion disorder, individual cases need to be kept in a separate 

private space and the primary caregivers should avoid panicking and creating an anxious 



Standard Treatment Protocol (STP) for Mental Health Services into Primary Health Care System              Page | 22  
 

environment. The parents and the teachers should be educated about this condition and 

stressor can be brought out from any of the sources. Interview and counselling of the 

cases should be done on individual basis. The stressor should be addressed and 

secondary gains should be cut down. After the event subsides group education about 

the illness can be given. 

4. Regular sessions of psychosocial support are required 

Note: As anxiety disorder is frequently associated with conversion disorder, it needs to be 

evaluated for and treated with medication when necessary. 

Specific psychosocial techniques that help in stress management: 

Problem solving techniques:  

1. We can use problem-solving techniques to help the person address major stressors. 

When stressors cannot be solved or reduced, problem-solving techniques may be used to 

identify ways to cope with the stressor.  

2. In general, we should not give direct advice. We should try to encourage the person to 

develop their own solutions. 
 

Stress management:  

1. Ventilation is important. 

2. Identify and develop positive ways to relax (e.g. listening to music, playing sports, etc.).  

3. Teach the person and the carers specific stress management techniques (e.g. breathing 

exercises) 
 

Relaxation exercise: instruction for slow breathing technique  

I am going to teach you how to breathe in a way that will help relax your body and your 

mind. It will take some practice before you feel the full benefits of this breathing technique.  

The reason this strategy focuses on breathing is because when we feel stressed our 

breathing becomes fast and shallow, making us feel tenser. To begin to relax, you need to 

start by changing your breathing.  

Before we start, we will relax the body. Gently shake and loosen your arms and legs. Let 

them go floppy and loose. Roll your shoulders back and gently move your head from side to 

side.  

Now place one hand on your belly and the other hand on your upper chest. I want you to 

imagine you have a balloon in your stomach and when you breathe in you are going to blow 

that balloon up, so your stomach will expand. And when you breathe out, the air in the 

balloon will also go out, so your stomach will flatten. Watch me first. I am going to exhale 

first to get all the air out of my stomach. [Demonstrate breathing from the stomach – try 

and exaggerate the pushing out and in of your stomach]  
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Ok, now you try to breathe from your stomach with me. Remember, we start by breathing 

out until all the air is out; then breathe in. If you can, try and breathe in through your nose 

and out through your mouth.  

Great! Now the second step is to slow the rate of your breathing down. So we are going to 

take three seconds to breathe in, then two seconds to hold your breath, and three seconds 

to breathe out. I will count with you. You may close your eyes or keep them open.  

Ok, so breathe in, 1, 2, 3. Hold, 1, 2. And breathe out, 1, 2, 3. Do you notice how slowly I 

count?  

[Repeat this breathing exercise for approximately one minute]  

That’s great. Now when you practice on your own, don’t be too concerned about trying to 

keep exactly to three seconds. Just try your best to slow your breathing down when you are 

stressed.  

Ok, now try on your own for one minute. 
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Alcohol use disorder 

Alcohol Use disorder is fairly common in our society. Though it is a big public health 

concern, alcohol use disorder is still taken as a moral flaw rather than a disease condition, 

because of which many people who could be treated even from a primary health care set-up 

are being deprived of basic care. This section will deal with methods to help people who 

have alcohol use disorder. 

Criteria to diagnose alcohol dependence: 

1. Craving: A strong compulsion to take alcohol 

2. Loss of control: drinking longer and more than intended 

3. Development of tolerance (increased amount of alcohol is required to achieve effects 

previously produced by lesser amount) 

4. Withdrawal symptoms when alcohol use has ceased or reduced  

• Tremor 

• Headache 

• Nausea and vomiting 

• Sweating 

• Palpitation 

• Seizure 

• Disorientation 

• Hallucination 

5. Continued use of alcohol despite harm: liver damage, mental illness, etc. 

6. Progressive neglect of alternate activities or interests due to alcohol use 

To diagnose alcohol dependence: 

If a person taking alcohol has 3 or more features from the criteria listed above for at least 1 

month within previous year, it can be diagnosed as alcohol dependence. 

Special considerations: 

If seizure, acute confusion, disorientation, hallucination, meningeal signs, head injury, 

metabolic abnormality, acute wernicke's encephalopathy (confusion, ataxia, 

ophthalmoplegia) , respiratory rate > 22/min or less than 10/min, heart Rate>120 or <60, 

BP: systolic blood pressure > 160mmHg or < 90mmHg; diastolic Blood Pressure > 100mgHg 

or < 40mmHg, severe Headache, asterixis, violent behavior toward self or others, thoughts 

of suicide or self-harm are present, patient should be referred to higher center. 

If the person consumes alcohol but does not meet the criteria for dependence, we should 

evaluate whether their alcohol use puts them at risk of harm by taking history about the 

quantity and frequency of drinking. If the patient has consumed 5 or more standard drinks 

(or 60g alcohol) on any given occasion in the last 12 months, drinks on average more than 
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two drinks per day, drinks every day of the week then it can be taken as harmful or 

hazardous use of alcohol and should be provided with counselling and kept on regular 

follow up.   

There are high chances of co-morbid physical and mental illness with alcohol use disorders. 

Evaluation should be thorough and referral should be done when needed. 

Management of alcohol use disorder: 

Psychosocial management: 

While talking to the patient: 

1. Talk about whether or not alcohol use seems like a problem to the patient 

2. Talk about what the patient regards as the pros and cons of drinking alcohol 

3. Repeat the consultation many times till the patient acknowledges the need to get help 

for alcohol use disorders.  

4. Once the patient decides to stop alcohol intake, continue follow up consultations to 

maintain his motivation 

5. Advise the patient to avoid situation and scenarios which tempts him to take alcohol. 

6. Teach him/her how to say no if there is significant social/peer pressure on him/her to 

drink. Role play to teach him/her to say no if needed. 

Advice to patient and family members relating to alcohol use disorders: 

1. Biological mechanisms play a role in Alcohol use disorders and should not be seen as 

moral failure of the patient. 

2. Suddenly stopping or decreasing the amount of alcohol intake can cause withdrawal 

symptoms, so it is better to consult health workers while stopping alcohol intake. 

3. It is advised to avoid situation and scenarios in which the person starts taking alcohol 

4. Frequent follow up and support from family members are essential in the treatment 

process. 

5. Involvement in community and social activity should be encouraged.  

Pharmacological management for alcohol dependence: 

Note: Admission for detoxification between 7-10 days is the ideal option. However, 

following management can be initiated even when admission is not possible after warning 

the patient about the risk of taking medication and alcohol together and arranging follow-up 

visit every 2 days (at least). 

Start Tab. Thiamine 100 mg PO OD or BD and continue for 3- 6 months  

As there will be withdrawal symptoms in patients with alcohol dependence, diazepam can be 

used to decrease withdrawal symptoms and assist in easy detoxification. 
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• Start Tab Diazepam 10mg, 3 times a day (Do not start diazepam when the patient is 

already in an intoxicated state as it increases the chance of respiratory depression).  

• Decrease the dose to 10 mg BD after 2 days, then 10 mg HS for next 2 days and then 

stop. If the patient is still distressed with the recommended dose, refer to the nearest 

health facility with psychiatric care. 

Side effects of Diazepam  

Common Side effects Sedation, muscle pain, amnesia 

Serious side –effects Respiratory distress, Clouding of consciousness 

Contraindications Known respiratory disease, Hepatic encephalopathy (characterized 

by confusion), Pregnancy 
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Psychiatry referral form for tertiary care 

 

Patient Information             Date: 
______________ 

Name: _______________________________________ Age: _____________Sex: 
_______________ 

Address: ___________________________________________________        Marital Status: 
_______ 

Phone: ______________________________   

 

Provisional Diagnosis: 
 

Reason for Referral: 
 

If treatment given, please list the patient’s past/ current psychiatric medications  

 

Does the patient have any current or past safety issues?     

☐None   ☐Suicidal   ☐Homicidal   ☐Violent   ☐Other safety  issues  

Any adverse drug reaction?  ☐Yes ☐No 

 

Current or past substance abuse or dependence?☐Alcohol      ☐Other drugs    

 

Mention if patient has other medical problems? ☐Yes  ☐No 

If  “Yes” mention the problems  

Referred to 
 

Signature and Date  

Name  
Phone                                                                
Designation 
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Major Contributor for the development of this STP  

Mr. Mohammad Daud, Director PHCRD/DoHS 

Prof. Dr. Saroj Prasad Ojha, HoD, Department of Psychiatry and Mental Health, TUTH, President, 

Psychiatrists Association of Nepal 

Dr. Kapil Dev Upadhyaya, Senior Consultant Psychiatrist 

Mr. Suraj Koirala, Executive Manager, TPO Nepal  

Mr. Achyut Lamichhane, PHCRD, Sr. Public Health Administrator 

Dr. Jaya Regmee, Consultant Psychiatrist, Kanti Children’s Hospital, Maharajgunj 

Dr. Kedar Marahatta, Mental Health Consultant, WHO 

Mr. Pitambar Koirala, Program Coordinator, TPO Nepal  

Dr.  Pawan Sharma, Consultant Psychiatrist, Patan Academy of Health Sciences and TPO Nepal 

Mr. Daya Krisna Panta, Public Health Officer, PHCRD 

Mr. Ram Lal Shrestha, CMC Nepal 
 

Contributors for the draft and Revision: 

Dr. Kapil Dev Upadhyaya, Senior Consultant Psychiatrist 

Prof. Dr. Saroj Prasad Ojha, HOD, Department of Psychiatry and Mental Health, TUTH , President, PAN 

Dr. Arun Raj Kunwar, Child and Adolescent Psychiatrist, Kanti Children’s Hospital, Metro Hospital 

Dr.  Rishav Koirala, Psychiatrist, PhD Scholar 

Prof. Dr. Shishir Subba, Psychology Department, TU  

Dr. Bina Prajapati, Paediatrician (Child Neurology), Kanti Children’s Hospital, Maharajgunj   

Dr. Kedar Marahatta, Mental Health Consultant, WHO 

Dr. Jaya Regmee, Consultant Psychiatrist, Kanti Children’s Hospital, Maharajgunj; TPO Nepal,  

Dr. Pawan Sharma, Consultant Psychiatrist, Patan Academy of Health Sciences and TPO Nepal 

Dr. Pratikshya Chalise, Consultant Psychiatrist, KMC Teaching Hospital TPO Nepal 

Dr. Kamal Gautam, Consultant Psychiatrist, TPO Nepal 

Dr. Gaurav Bhattarai, Consultant Psychiatrist, Patan Academy of Health Sciences and TPO Nepal 

Dr. Ajay Risal, Psychiatrist, Ass. Prof. Department of Psychiatry, Dhulikhel Hospital 

Mr. Anjan Kumar Dhakal, Clinical Psychologist, TPO Nepal   

Dr. Pashupati  Mahat, CMC Nepal 

Dr. Shaligram Bhattarai, Clinical Psychologist, TPO Nepal  

Dr. Suraj Tiwari, Consultant Psychiatrist, Seti Zonal Hospital, Kailali. 

The Final Workshop on Draft of Standard Treatment Protocol was successfully completed on 

2073/07/05 focusing on feedback collection. The officials who attended the workshop are as follows: 
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S.No. Name Organization 
1 Mohammad Daud DoHS/PHCRD 
2 Bhogendra R. Dotel Chief, PPICD/MoH 
3 Dr. Jaya Regmee TPO Nepal 
4 Dr. Kedar Marahatta   WHO 
5 Dr. Ajay Risal Dhulikhel Hospital 
6 Dr. Rishav Koirala University of Oslo 
7 Renee Gerritzen International Medical CoRPs 
8 Dr. Pawan Sharma Patan Hospital 
9 Srijana Gyawali MoH 
10 Rajesh Shrestha DDA (Department of Drug Administration) 
11 Dr. Kapil Dev Upadhyaya KMH 
12 Ram Lal Shrestha CMC-Nepal 
13 Ramesh Prasad Adhikary MoH 
14 Achyut Lamichhane DoHS/PHCRD 
15 Dr. Balkantha Subedi MoH 
16 Chitra Bahadur Sunar Gitanagar HP 
17 Santosh KC DDA (Department of Drug Administration) 
18 Dr. Praveen Bhattarai Mental Hospital 
19 Gyan Bahadur Basnet DPHO 
20 Buddhi Raj Kaphle DoHS/PHCRD 
21 Bishnu Prasad Prajapati CMC-Nepal 
22 Dr. Ritesh Thapa Rhythm Hospital 
23 Dr. Luna Paudel TPO Nepal 
24 Dr. Kamal Gautam TPO Nepal 
25 Dristy Gurung TPO Nepal 
26 Dr. Yadu Chandra Ghimire NHTC 
27 Suresh Kumar Dahal NHTC 
28 Daya Krishna Pant DoHS/PHCRD 
29 Pitambar Koirala TPO Nepal 
30 Prof. Shishir Subba PhD TU 
31 Yogendra Panjiyar DoHS/PHCRD 
32 Krishna Prasad Subedi MoH 
33 Pralad Bd. Chhetri DoHS/PHCRD 
34 Suraj Koirala TPO Nepal 
35 Jugmaya Chaudhary KOSHISH 
36 Mekh Bahadur KC DHO 
 

The Consultation Meeting on Revised Draft of Standard Treatment Protocol was held on 2073/04/20 
focusing on feedback collection. The officials who attended the workshop are as follows: 

 
 

S.No. Name Organization 
1 Mohammad Daud PHCRD/DoHS 
2 Dr. Kedar Marahatta   WHO 
3 Sumitra Thapa DoHS/PHCRD 
4 Dr. Pawan Sharma Patan Hospital 
5 Ram Lal Shrestha CMC-Nepal 
6 Achyut Lamichhane DoHS/PHCRD 
7 Bhogendra R. Dotel PPICD/MoH 
8 Surendra Prasad Adhikari DoHS/PHCRD 
9 Nagendra Luitel TPO Nepal 
10 Dr. Kamal Gautam TPO Nepal 
11 Pitambar Koirala TPO Nepal 
12 Suraj Koirala TPO Nepal 
13 Daya Krishna Pant DoHS/PHCRD 
14 Balkrishna Khakurel DDA 
15 Dr. Suman Aryal Mental Hospital 
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